
 
 

2017 ANNUAL OPERATIONS AND MAINTENANCE 
REPORT FOR THE NOVATO SANITARY DISTRICT 

Prepared by: 
 

Veolia Water Operating Services 
March 2018 

 
 
 

  
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 

NOVATO WASTEWATER TREATMENT FACILITY 
 
 
 



2017 ANNUAL OPERATIONS AND MAINTENANCE REPORT  
FOR THE NOVATO SANITARY DISTRICT 

 
   

2   
 

NOVATO WASTEWATER TREATMENT FACILITY 
NOVATO SANITARY DISTRICT 

 
Veolia Water West Operating Services, Inc. 

500 Davidson Street 
Novato, CA  94947 

 
 
TABLE OF CONTENTS 
 
Overview .......................................................................................................................................... 1 
Process Description & Loading Summary ........................................................................................ 2 

Preliminary Treatment - Influent Pump Station and Headworks .................................................. 2 
Flow and Loading Measurement .................................................................................................. 2 
Primary Treatment – Primary Clarifiers ........................................................................................ 2 
Secondary Treatment – Aeration Basins & Secondary Clarifiers ................................................. 3 
Ultra Violet (UV) Disinfection ....................................................................................................... 3 
Effluent Disposal – Bay Discharge / Reclamation / Storage ........................................................ 3 

Performance and Compliance Summary.......................................................................................... 3 
Treatment Plant Performance Summary ...................................................................................... 3 
Maintenance Program Summary ................................................................................................. 4 
Consumables and Energy Summary ........................................................................................... 4 

Treatment Plant Compliance Summary ........................................................................................... 4 
ENVIRONMENTAL SERVICES REPORT ....................................................................................... 6 
Asset Management .......................................................................................................................... 7 

Maintenance Activities Less Than $10,000.00* ........................................................................... 8 
Maintenance Activities Greater Than $10,000* ............................................................................ 9 

PREVENTIVE MAINTENANCE ......................................................................................................10 
CORRECTIVE MAINTENANCE ......................................................................................................10 
Safety and Training .........................................................................................................................11 
Staffing and Organization ................................................................................................................12 
Community Outreach Activities 2017 ..............................................................................................15 
TITLE 22 – Recycled Water Production Report for 2017 ................................................................16 

Plant Flow ...............................................................................................................................18 
BOD (Influent & Effluent) ........................................................................................................19 
Suspended Solids (Influent &Effluent) ....................................................................................20 
Oil and Grease (Effluent) ........................................................................................................21 
pH (Effluent) ...........................................................................................................................22 
Temperature (Effluent) ...........................................................................................................23 



2017 ANNUAL OPERATIONS AND MAINTENANCE REPORT  
FOR THE NOVATO SANITARY DISTRICT 

 
   

1   
 

Overview 
The continued priorities for 2017 were to meet the goals of zero lost time incidents or OSHA 
recordable incidents and no treatment plant effluent violations.  This is a year in and year out 
objective plainly stated and firmly established throughout Veolia Water.  A term we apply to this 
end is “Zero Harm”.  We are very happy and proud to report that both goals were met.  2017 
represents our fifth consecutive year of zero effluent violations and sixth year of zero recordable 
incidents.  We celebrate this success with  the Novato Sanitary District on its vision and 
commitment to the protection of water quality and the environment. 
 
Key areas of focus throughout the year include: 
 

o Safety Training 
o Regulatory Compliance 
o Third Party Facility Reviews – Safety, Operations, and Maintenance  

Audits 
o Reporting (internal and external) 
o Records Keeping and Data Base Management 
o No Safety Incidents (recordable, lost time, or medical) 
o Participation in Company Near Miss Reporting Program (focused on 

prevention) 
o Employee Education and Certification / Professional Advancement 
o Community Outreach and Participation 
o Effective Asset Management by utilizing tools such as the Oracle Work 

Asset Management System (OWAM) for Maintenance Tracking, 
Scheduling, Scheduling, Inventory, and Purchasing. 

o Operation, Management, & Oversight of Laboratory and Pretreatment 
Program. 

o Assist in the successful negotiation of the new Discharge (NPDES) 
Permit. 

 
On December 11, 2014 we experienced the highest Peak and Daily Flows since commissioning 
the new plant in April 2010.  Both peak flows in excess of the raw sewage received full secondary 
treatment and all effluent standards were met.  Prior to the new plant upgrades only a portion of the 
flow would have received full secondary treatment.  Raw sewage above the treatment capacity 
would have received either primary or in some cases no treatment prior to filtration and blending 
with fully treated effluent.  Recent regulatory monitoring requirements designed to discourage 
blending would have almost certainly resulted in numerous effluent violations. 
  



2017 ANNUAL OPERATIONS AND MAINTENANCE REPORT  
FOR THE NOVATO SANITARY DISTRICT 

 
   

2   
 

Process Description & Loading Summary 
Wastewater is collected throughout the Novato Sanitary District service area and conveyed by 
gravity as well as mechanical means (pump stations) to the Davidson Street Treatment Plant. 
 
Preliminary Treatment - Influent Pump Station and Headworks 
When the wastewater arrives at the Treatment Plant it is pumped from the Influent Pump Station to 
the Headworks.  The Headworks provides screening of coarse materials and removal of grit which 
consists of heavy matter such as sand, silt, and gravel.  
 
Flow and Loading Measurement 
Flow at the Novato Wastewater Treatment Plant is measured using a Parshall Flume and Hydro 
Ranger ™ ultra-sonic level meter in combination.   
Composite samples for biochemical oxygen demand (BOD) and total suspended solids (TSS) are 
collected downstream of screening and grit removal.  Composite samples are flow proportioned 
throughout the sampling period (normally 24 hours).   
 
 

DESIGN CRITERIA 
Condition Value Unit 
Average Dry Weather Flow 7.0 MGD 
Peak Wet Weather Flow (Max Day) 30.7 MGD 
Max Peak Wet Weather (1-3 Hour) 47.0 MGD 
Average BOD Loading 14,600 Lbs/D 
Average TSS Loading 17,600 Lbs/D 

 
 

2017 FLOWS AND LOADS SUMMARY 
Condition Value Unit Notes 
Average Dry Weather Flow 3.70 MGD Jul / Aug / Sep 
Peak Wet Weather Flow (Max Day) 28.43  MGD 1/10/17 
Max Peak Wet Weather (1-3 Hour)  ~43.00 MGD 1/10/17 1925–2025 hours 
Average BOD Loading  10,431 Lbs/D  
Average TSS Loading 10,338 Lbs/D  
 
Primary Treatment – Primary Clarifiers 
Primary clarifiers typically remove approximately 60 – 70% of the solids from raw wastewater.  
Clarifiers are large tanks that slow the flow of water and allow the force of gravity to remove solids.  
Heavier solids referred to as “sludge” settles to the bottom.  Lighter material such as fat, oil, grease 
and plastic referred to as “scum” rises to the surface.  Both sludge and scum are removed from the 
waste stream and pumped to a digester for additional treatment. 
 



2017 ANNUAL OPERATIONS AND MAINTENANCE REPORT  
FOR THE NOVATO SANITARY DISTRICT 

 
   

3   
 

Novato’s primary clarifiers are covered to contain  air associated with raw sewage.  The air is 
removed and discharged to odor scrubbing biofilters.  
 
Secondary Treatment – Aeration Basins & Secondary Clarifiers 
After screening, grit removal, and primary solids removal, all wastewater receives full secondary 
treatment.  Large rectangular tanks with baffle walls, mechanical mixers, air diffusers, and 
recirculation pumps make up the aeration basins.  Four aeration basins, each with a capacity of 
more than 850,000 gallons provides complete secondary treatment under all flow conditions.  Each 
aeration basin has three anoxic (no dissolved oxygen) zones accounting for almost 25% of the tank 
volume.  The anoxic zones convert nitrate and nitrite to nitrogen gas to reduce the level of total 
nitrogen in the effluent. 
 
Ultra Violet (UV) Disinfection 
Prior to discharge wastewater must be disinfected.  Ultra violet light disrupts the DNA of pathogens 
and other life forms leaving them incapable of reproduction.   
 
Effluent Disposal – Bay Discharge / Reclamation / Storage 
Discharge to San Pablo Bay (Bay Discharge), is prohibited beginning June 1st through August 31st.  
Bay Discharge is permitted (with stringent effluent limits) in the months of May, September and 
October.  Throughout the non-discharge season effluent is either stored for future use, specifically 
pasture irrigation, or Recycled for a higher use such as irrigation of parks, landscaping, and golf 
courses.  Recycled water receives added treatment in order to comply with stringent Title 22 
regulations.  
 

PLANT EFFLUENT 2017 
 Value Unit 
BOD Removal 96 % 
TSS Removal 96 % 

Performance and Compliance Summary 
Treatment Plant Performance Summary 
The following summary provides an overview of plant performance and activities for the period 
January 1, 2017 through December 31, 2017. 
 
Total Volume of Water Processed 2,064 Million Gallons 
Total Volume of Water Reclaimed 290 Million Gallons 
Total Volume of Water Discharged 1,966 Million Gallons 
Recycled – Title 22 (included in Water Reclaimed) 97.664 Million Gallons 
Average Daily Dry Weather Flow 3.67 MGD 
Maximum Daily Flow 28.43 MGD 
Pounds of BOD Treated 3,983,975  Lbs 



2017 ANNUAL OPERATIONS AND MAINTENANCE REPORT  
FOR THE NOVATO SANITARY DISTRICT 

 
   

4   
 

Pounds of BOD Removed 3,878,490  Lbs 
Percent BOD Removal Efficiency 97 %  
Pounds of TSS Treated 3,875,935  Lbs 
Pounds of TSS Removed 3,762,420  Lbs 
Percent of TSS Removal Efficiency 97  % 
Pounds of Bio-solids Treated 2,970,257  Lbs 
Cubic Feet of Biogas Produced 25,088,356 Cu Ft  
Total Number of Violations / Excursions 0   

NPDES (Bay Discharge) 0  
WDR (Reclamation) 0  

 
Maintenance Program Summary   
Total Number of Preventable Work Orders 1,780   
Total Number of Corrective Work Orders 220  
Percentage Preventive Maintenance Ratio % 12   
   
Consumables and Energy Summary  
*Electricity – kWh / Year 3,658,126   
Electricity – kWh / MG 1,772   
*Natural Gas – Therms / Year 48,482   
Natural Gas – Therms / MG 24   
Diesel Fuel – Gallons / Year 3430   
Diesel Fuel – Gallons / MGD 1.66   

 
*Excludes Administration Building, Recycled Water Plant, and Flare Pilot. 

Treatment Plant Compliance Summary 
No treatment plant violations were experienced in 2017.  The compliance summary table (below) is 
broken down by constituent and discharge season. 
 

Waste Discharge Limits / Reclamation 
Parameter Limit Units # Analysis Violations 
BOD Monthly Average 40 mg/L 2 0 
Total Coliform – 5 Sample Median 240 mpn/100 ml  27 0 
Total Coliform - Maximum 10,000 mpn/100 ml 27 0 
pH – High 9.0  s.u. 44 0 
pH – Low 6.0  s.u.  44 0 

 
 



2017 ANNUAL OPERATIONS AND MAINTENANCE REPORT  
FOR THE NOVATO SANITARY DISTRICT 

 
   

5   
 

NPDES Wet Season Limits - November – April 
Parameter Limit Units # Analysis Violations 
BOD Weekly 45 mg/L 30 0 
BOD Monthly 30 mg/L  8 0 
TSS Weekly 45 mg/L  30 0 
TSS Monthly 30 mg/L  8 0 
BOD Removal (minimum) 85 %  8 0 
TSS Removal (minimum) 85 %  8 0 
Enterococcus - 30 Day Geo Mean 35 Col/100 ml  8 0 
Fecal Coliform - Median 140 mpn/100 ml 1 0 
Fecal Coliform - 90th Percentile 430 mpn/100 ml  1 0 
Ammonia – Daily Maximum 21 mg/L 7 0 
Ammonia - Monthly Average 6 mg/L  7 0 
pH – High 8.5 s.u.  151 0 
pH – Low 6.5 s.u.  151 0 
Oil & Grease - Daily Maximum 15  mg/L  8 0 
Oil & Grease - Monthly Average 5  mg/L  8 0 
     
     

NPDES Dry Season Limits - May, September, & October 
Parameter Limit Units # Analysis Violations 
BOD Weekly 30 mg/L  9 0 
BOD Monthly 15 mg/L  3 0 
TSS Weekly 20 mg/L  9 0 
TSS Monthly 10 mg/L  3 0 
BOD Removal (minimum) 85 %  3 0 
TSS Removal (minimum) 85 %  3 0 
Enterococcus - 30 Day Geo Mean 35 Col/100 ml  3 0 
Fecal Coliform - Median 140 mpn/100 ml  1 0 
Fecal Coliform - 90th Percentile 430 mpn/100 ml  1 0 
Ammonia – Daily Maximum 21 mg/L  3 0 
Ammonia - Monthly Average 6 mg/L  3 0 
pH – High 8.5 s.u.  65 0 
pH – Low 6.5 s.u.  65 0 
Oil & Grease - Daily Maximum 15  mg/L  3 0 
Oil & Grease - Monthly Average 5  mg/L  3 0 



2017 ANNUAL OPERATIONS AND MAINTENANCE REPORT  
FOR THE NOVATO SANITARY DISTRICT 

 
   

6   
 

 

ENVIRONMENTAL SERVICES REPORT 
Wildlife Pond and Reclamation Activities 
Samples and weekly/monthly observations at the Wildlife pond were taken according to the WDR 
(Order No. 92-065) throughout the year. Monthly irrigation wet well samples were monitored during 
the irrigation season.  
 
NPDES and WDR Permit Monitoring Program 
All on the sample monitoring requirements were successfully completed during 2017. 
 
Laboratory  
Annual Proficiency Testing for all certified methods occurred with 100% success.    
 
Public Education 

o We assisted in Wetlands Days for the Marin County public education group staffing two 
stations, “Bird Bingo” and “The Toilet is not a Trashcan”.  

o Staffed North Bay Science Discovery Day with other Veolia Staff showing what 
“dispersibles” are (toilet paper vs. tissues and paper towels). Cleaned and disinfected 
clogs from pumps, looking like mopheads, were on display to demonstrate the problem. 
Clearly visible in the clogs are dental floss, wipes and strings. This is a hands on 
educational event and very popular. 

o We hosted tours for different age groups starting with age appropriate engaging talks 
about how collection systems work, “making” sewage and then discussing the treatment 
process with visual aids. Then the students go out into the plant for the tour and 
sometimes having time in the laboratory to see the microorganisms that do the work of 
wastewater treatment. 

 
Training 
Liz Falejczyk and Kurt Hawkyard both earned training contact hours for attending regulatory 
agency and professional association meetings and trainings. 
 
BACWA 
Liz Falejczk attended many of the BACWA Pretreatment, Permits and Laboratory Committee 
meetings throughout the year.  
 
Pretreatment 
 Permits Renewed 

• Optical Metals 
• BioMarin (BMK) 

New Permits 
• 3 temporary groundwater discharge permit 
• BioMarin (35 Leveroni) Zero Discharge Permit 

Inspections 



2017 ANNUAL OPERATIONS AND MAINTENANCE REPORT  
FOR THE NOVATO SANITARY DISTRICT 

 
   

7   
 

• All 5 Significant Industrial Users  